

Severe Dental Pain

1. Ibuprofen 400mg.

- Take 1-2 tablets 3-4 times per day, for pain. Do not exceed 8 tablets within 24 hours.
- Maximum daily dosage for 1st 5 days is 3200mg. After 5 days, max daily dosage is 2400mg.

2. Tylenol (Acetaminophen) 325mg

- Take 1-2 tablets, 3-4 x day, 2-3 hours after taking the Ibuprofen.
- Do not exceed 9 tablets within 24 hours.
- Maximum daily dosage is 3000mg in healthy patients. Maximum daily dosage 1500mg in patients with liver disease. (4.5 tablets per day)